BILL OF MATERIALS

No Part Name

1 Spring Frame Back
2 SpringBarrel

3 M4 Nut

4 Ratchet

5 Main Spring

6 Winding Stem

7 M4 X 60

8 Spring Frame Front
9 Winding Key

10 M4 Nut

11 Bracket

12 M4 Washer

13 M4 x 16

14 M4 X 16

15 M4 Washer

16 M4 Locknut

17 Barrel Ratchet
18 Ratchet Spring
19 M4 Nut

20 M4 X 40
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